



# ACE TEST HOUSE

(GOVT. APPROVED TESTING LABORATORY)  
ISO 9001-2015 OHSAS 45001:2018 ISO 14001:2015  
Certified Testing Laboratory



Committed to Precision....

H. O. Kh. No. 1048/1088, Pepsi Wali Gali, Near Laxmi Narayan Mandir, Village-bhalaswa, Delhi-110033  
B. O. : H. No. 1, Rajender Nagar, Shatabdi Enclave, Jogiwala Ring Road, Dehradun, Uttarakhand, 240005  
M: +91-7042858881/82/83 E-mail : acetesthouse@gmail.com, website : www.acetesthouse.com

## TEST REPORT

(THIS CERTIFICATE IS NOT VALID WITHOUT A HOLOGRAM)



Job card No./Job ID. No.	30-20221130-03	Discipline.	Mechanical Testing	Page 1 of 1	
Report No.	ATH30-20221207-001	Group.	Building Material		
Sample Type	<b>RachTR EP85</b>	Make	--	Grade	--
Name and Address of Customer	RachTR Chemicals Pvt. Ltd. Plot No. G1-586, RIICO Industrial Area, Khushkhere-301707, Bhiwadi, Rajasthan.				
Reference No.	--				
Agreement No.	--				
Name of Work	3-Component Epoxy Based Material Compressive Strength Test. Construction Material	Dated	30/11/2022		
Name of Agency	RachTR Chemicals Pvt. Ltd.	Date of Receipt	30/11/2022		
Indian Standard Reference	--	Start Date of Analysis	06/12/2022		
Any Other Information	--	End Date of Analysis	06/12/2022		
		Report Issue Date	07/12/2022		

Sr. No.	Test Parameters	Units of Measurement	Results	Method Reference
1.	Compressive Strength	N/mm <sup>2</sup>	53.91	IS: 516 (Pt-1/Sec-1)-2021
			55.24	
			53.53	
	Average	54.22		

**\*\*End of Report\*\***

  
Director's Signature

  
Authorized Signatory  


Terms & Conditions : 1. Test Reports Are Valid Only For The Sample Tested In Our Laboratory. 2 Sample Will Be Stored/kept In Our Stores For 30 Days From The Date Of Testing And Shall Be Destroyed Thereafter Without Any Intimation. 3. Samples Tested Are Non-returnable If The Specific Duration Of 30 Days Are Over 4 This Report Will Not Be Valid For Judicial Purpose. 5. Total Liability Of Our Test House Is Limited To Invoiced Amount.